7-49

H27

HEFOREIREORNEE 7 > 7 RE B R O
Comparison between Measured Road Surface Temperature in Summer
and Lamp Irradiation Test Result
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Lamp irradiation test
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Table 1 S & 5 fx i 2 R £ O g
Measured maximum surface temperature

RmEHERIRLE (°C)
A | EEET 27 7 k& L DR )
F A B C D E
543 | 542 | 53.4 | 535 | 543
7261631 1 g gy | (8.9) | (9.7) | (9.6) | (8.8)
526 | 523 | 511 | 518 | 52.4
7271609 1 g 3y | (8.6) | (9.8) | (9.1) | (8.5)
53.6 | 53.6 | 523 | 52.7 | s54.1
728 | 623 1 gy | 8.7) | (100 | 9.6) | (8.2)
520 | 51.8 | 504 | 508 | 51.7
7291600 1 g0y | (82) | 9.6) | 9.2) | (8.3)
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Max. surface temperature in lamp irradiation test
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Temperature changes in lamp irradiation test
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